



1435 Allec Street
Anaheim, CA 92805
TechSupport@TheTestLab.com
www.TheTestLab.com

HEAT TEST

Test Sample Identification: #610 Ceramic Coating
Test Method: SAE AS 8028 (April 1980); Paragraph 5.22
Variation: Vibration testing was omitted
Test Performed by: H. Dang

Test Date: 2015/01/27

TEST PROCEDURE:

The samples were subjected to 2000°F for 1 minute, then cooled to room temperature and observed for blistering, cracking, delamination, and bubbling. This process was repeated four times.

TEST RESULTS:

The results of the testing of the sample, when tested per the method as specified, are submitted to the customer for its evaluation and disposition. The samples de-wetted more than 60% after the fourth exposure at 2000°F.